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CARRETERA MONCLOVA KM 4 NUMERO 2125, CERTIFICADQ DE CALIDAD / CERTIFICATE OF TEST ——— -

TRA AND ANALYS!S Fecha / Date: - 20/M12/2013

GR.JZIP RAMOS ARIZPE, COAHUILA
. " TeliPhone (+52) 01 818 368 1111
ENCELENCGIA EN CALIDAD  mMX01800021 3322, USA 1800 332 2376

DATOSDEL CL 2 rseloTo” S . ST I CLIENTE-GONSIGNADD ISHIP TO. -

:|DATOS DEL.EMBARQUE / SHIFFING INFORMATION *

Clienle / Gustomer: PLESA ANAHUAC Y CIAS SA DECV Cliente / Customer:

Nutm. Viaje ¢ Travel No: 14176

Carreo Electrdnico / eMail:

Direccldn ! Agdress: AV VALLE DE LAS ALAMEDAS 66 0 SAN FRANCISCO CHILPAN Direcoian { Address; Nim. Faclura / Invoice No: FQ11536
Ciudad / Gity: TULTITLAN Estado / State: EDO. DE MEXICO Ciirdad / City: Estado / State; Pedldo 7 Customer Qrder No; 10581753
Teldfono / Phone: 10838570 Pals / Couniry: MEXICO C.P.iZiP 54940 Ndm. Plan / Shipping Plan: 15583

Facha Embarqus / Date: 20/12/2013

©Orden de Compra / Purchase Order: 17260

1 COMPOSICHN QU HEWICAL COMPOSITION (% PESOJ WEIGHTY

CE

Colada! | Secusncfa/
Heat Sequance

AVE AVE AVS AVG AVG AVG AVG AVG | AVG | AVO | AVg AVG AVG AVG

Producto / Description of Goods %C |%Mn| %S| %P | %S |%Cu]%Cr| %N [%Mo|%Sn| %Ti | %V | FPM | PPM
Nb N

AvG

2457 10485 60408  |CANAL &" x 8.2 A3G/AG72-50 12.20m 40T | 0.23 | 0.81 | 0.19 | 0.008 | 0003 | 0.70 | 05 | 0,05 | 0.013 | 0.007 | 0.010 | 0.014 | 91 0

0.39

T8 % Elong / LF b P. Doblez !
mm® PSl Eleng kg/mm? PS5l Bend Test
AVG AYG AVG AVG AVG

§7.2 | Bt428.9 7 411 | 685718 Gumple /
Successfully

Culada f
Heat

Secuencia /
Sequence

CANAL 6" 8,2 ASBIAGT2-50
12.20m 4.0T

Certificamos gue este material ha sido producido, inspeccionado y probada de acuerdo a las normas de fabricacian del acero aplicables a la ASTM
A36-2008, AS23-2005 (re aprobada el 2009), A572-2012 y A982-2011 y a les narmas dimensionales NMX B262, ASTM AB/ABM-2012. La
informacidn de las propiedad icas y i idda eh el p cartificado son vaiores | dio obtenfdos de los ragl fnterncs.
de la compaia, cumpliando con |a norma anles mencionada. / We certify that this matarial has basn produced, inspected and tested accarding to
standards applicable steelmaking to ASTM A36-2008, A529-2005 (Reapproved 2009), A572-2012 v AB92-2011, and the dimensional standards

NMX B252, ASTM ABIAGM-2012. All information deseribed in the certificate are average values ?7thal are based on intamal company records In
compliance with the above rufe.

+VERDE

FRANCISCO JAVIER VARGAS S0TOQ
Gerente de Aseguramiento de Calidad / Quality
Assurance Manager




